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Mr. Sakellaridis, 

 

The preliminary summary of results of the tests done in accordance with the requirements for class CW of 
the AAMA/WDMA/CSA 101/I.S.2/A440-11 Standard is the following: 
 

File no. AI-04823-B AB5305 

Product type : Mulled aluminum window (outswing casement and fixed) 

Series/ model: AL 450 

Dimensions (mm): 2325 x 2340 

Option(s) None 

NAFS 2011 results: Positive Design pressure (DP) = 2640 Pa (~55.14 psf) 

Negative design pressure (DP) = -2640 Pa (~-55.14 psf) 

Water penetration resistance test pressure = 720 Pa (~15.04 psf) 

US air infiltration = Passed 

Canadian air infiltration / exfiltration = A3 Level 

Comment: The tested window specimen will be eligible for a CW-PG55 performance grade if the remaining auxiliary and 
forced-entry resistance tests are successfully completed. 
  

The preliminary results presented in this letter are for information purposes only.  The final report will contain the 
official primary and secondary designators, and only these should be used for any publication purposes. Any 
alteration(s) made to the product in order to achieve these results will be included in the report.  The report will 
contain the complete test sample description, including construction details, sealant details, hardware identification, 
etc…  
 

The forced-entry resistance test and other auxiliary tests must still be completed in order to determine conformity with 
the requirements of this standard. 
 

If you need any supplementary information, please do not hesitate to contact the undersigned. 
 

Yours truly,  

CLEB laboratory Inc. 
 

 

        

 

Alexandre Bertrand, Tech. 

Encl.: Drawings (Elevation internal side (p.15), Composite Window AL 450 p. 5-7-9)  
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